
Utility Grader Parts Breakdown



4

13
8,9

15

7

16
5

12

17

6

7

1714

10,11

3 2

18

,

1

22 THRU 28 19,20,21

FOR HYDRAULIC  PARTS 
AND DECALS
SEE PAGE 3

PAGE 1

19,20,21



POSITION
PART 

NUMBER DESCRIPTION QTY

1 300352 TIRE AND WHEEL ASSEMBLY 2

POSITION
PART 

NUMBER DESCRIPTION QTY

16 425600 MOLDBOARD ASSEMBLY 1

2 425650 SWIVEL AXLE ASSY. 1

3 425670 AXLE PIVOT PIN 1

4 250026 HYDRAULIC CYLINDER 1

17 300538 SWIVEL HITCH RETAINING PIN 1

18 425530 SWIVEL HITCH ASSYEMBLY 1

19 300071 LIFT PIN 2

5 425570 MAIN FRAME ASSEMBLY 1

6 300355 BLADE ADJUSTMENT PIN 1

20 300381 CUTTING BLADE 1

21 220047 BLADE BOLTS 10

7 425610 BLADE INDEX BRACKET 1

8 220024 BALLAST BOX BOLT 4

9 220096 NYLON LOCK NUT 3/8” 4

22 220173 LOCKWASHER 5/8” 10

23 220072 NUT 5/8” 10

22 300148 HUB ASSEMBLY (INCLUDES 23,24,25,26,28) 2

11 220041 INDEX BRACKET BOLT 4

12 220098 NYLON LOCK NUT 5/8” 4

23 300587 OUTER BEARING AND RACE 2

24 300588 INNER BEARING AND RACE 2

14 425583 BLADE PIVOT PIN 1

15 425580 BALLAST BOX ASSEMBLY 1

25 300589 DUST CAP 2

26 300590 GREASE SEAL 2

27 300591 BEARING KIT (INCLUDES 23,24,25,26) 2

28 300592 LUG BOLT 10

PAGE 2



POSITION
PART 

NUMBER DESCRIPTION QTY

250026 HYDRAULIC CYLINDER 1

POSITION
PART 

NUMBER DESCRIPTION QTY

250011 HYDRAULIC HOSE 2

250040 ELBO 90 DEG 2

250007 MALE HYDRAULIC CONNECTOR (PIONEER) 2

300041 HOSE CLAMP 2

300584 REFLECTOR RED 3

260019 DECAL “STAY CLEAR” 2

260011 DECAL “GREASE DAILY” 5

260007 DECAL “DURABILT” 2

260023 DECAL “CAUTION” 1

PAGE 3


